Star Trac Support

Page 1 of 2

TAH TRAC")

Belts
6100 Pro & 6200 Elite

Generator Belt(:1

Belt Tension:
B0-T0 ft Ibs

CrossTrainer Series

6100 Pro | 6200 Elite

__[2)Drive Bett
\ ﬁ,ﬂ-"’ Tension Belt to
| ol 325-425 ft Ibs

AVOID ADJUSTING
JACK SCREWS
UNMLESS ABSOLUTELY

-
P

Product ID: 27 « Diagram ID: 121

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=121&Pr...

8/21/2007



Belts

Callout  Part Number: Description
1 130-1732 Belt, 580j10, Poly Vee
2 130-1714 BELT, TIMING HT,1890-14M-40XP



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite

Crank Assy - Lower

6100 Pro & 6200 Elite

Bearing "(5 ) Pulleys wiShaft and

Screws w/Bearings Assy

./_l',D Spacer AVOID ADJUSTING
ﬁi‘Ua ok Screws JACK SCREWS
e

UNLESS ABSOLUTELY

Bo (A7)

ey
Washer| 3 o &

Mut .\:IE_‘H

Product ID: 27 « Diagram ID: 122

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=122&Pr... 8/21/2007



Callout

Crank Assy - Lower

Part Number: Description

130-1721-KT Kit, Pillow Block, 35mm Spher
721-0121 *Use # 721-1100 & 721-1101
110-3313 Bolt, MIt Assy,24mm Span,7.9mm
020-6781 Washer, Hat, Ub Linkage
020-6566 Crank, Arm 8.7", E16200
140-3309 Ring, Retaining, Ext, 1.250"
110-3297 Bolt, 3/8-16x1.75, Shc,hk,cs,b
120-3294 Spacer, 1-3/8x1-3/4x.220, Nylo
110-0686 Bolt, 5/16-18x2.0" Hhcs all Thd
110-1870 Nut, 5/16-18

110-0610 Bolt, 1/2-13x2.5" Hhcs
120-0463 Washer, 3/8x1.0" Flat
110-1830 Nut, 3/8-16 Hex, nyloc
110-0490 Bolt, 1/4-28x3/4,shc,he,cs,zi

110-3301 Nut, 1/4-28, Hex Serrated-tlan



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Crank Assy - Upper
6100 Pro & 6200 Elite

':j;' Upper Pulley & Arm Assy w/out Bearings

Eﬂj Upper Pulley & Arm Assy with Beanngs
ey |
W /e
b ﬁff' “”3} Bearing
b 5 (Pillaw Block)
MNote: The upper pulley P
is only available as an s ™

assembly. Parts are
NOT available separately.

(6 )Bol
T

-‘D Upper Crank Arm
e
“

Product ID: 27 « Diagram ID: 123

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=123&Pr... 8/21/2007



Callout

SEBowo~wounbhwN ek

Crank Assy - Upper

Part Number: Description

721-0108 *Use # 721-1100 & 721-1101
721-1057 *Use # 721-1100 & 721-1101
130-1721-KT Kit, Pillow Block, 35mm Spher
721-0109 Assy, Crank Upper Arm, EI6200
140-3309 Ring, Retaining, Ext, 1.250"
110-3297 Bolt, 3/8-16x1.75, Shc,hk,cs,b
120-3294 Spacer, 1-3/8x1-3/4x.220, Nylo
110-3341 Bolt, 8-32x3/8, Bhc,he,ss
110-0601 Screw, 3/8-16x4.0" Hhcs
110-3303 Bolt,7/16-14x3-1/4,shc,he,g8
120-0463 Washer, 3/8x1.0" Flat

110-1830 Nut, 3/8-16 Hex, nyloc



Star Trac Support

Page 1 of 2

TAH TRAC")

Air Vent Assyl 2
Keypﬂd@

Display Assy

6100 Pro - Serials Starting: 61xX00¢XXxX

-

Complete: 1 ' / Complata
Includes '

this caom- (1—5:‘ Upper

plete page ‘

@ Display Housing, Frant

s \1 __:

CrossTrainer Series
6100 Pro | 6200 Elite

(_) Display Electronic

\1
Ej,l Screw ~
@/- Fan Assy,

‘/@D Heart Rate
Board

112 | Cardio Theater
Cable

W
y Ay
& i ". g
.
b & .,
12 -
113 | Polar Recaiver -

=

EJ Window
IR Reader

@ Ground Wire

Display
Housing,
Rear

— Bottom

Star Trac Logo @-

9 | Display Housing,

O

Product ID: 27 « Diagram ID: 124

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=124&Pr...

8/21/2007



Display Assy
6100 Pro

Callout Part Number: Description
1 718-1108 Disp Elec, PB6k
2 718-1107 Air Vent Louver Assy, w/Screws
3 050-1923 Keypad, Disp 6100/6200
4 050-1932 Label, Info Center, Universal
5 110-3252 Screw, M4x0O.7x1 Ol,pht,ph,cs,bo
6 020-6413 Disp Housing, Front, PB6k
7 020-6411 Disp Housing, Back, PB6k
8 050-1887 Label, Logo, ST, Pro Bike
9 020-6885 Disp Housing, Bottom, PB6k
10 720-5068 Assy, Fan W/bracket,pro Bike
1 718-1129 Pcb, Hr Contact, Ub/rb Pro
12 721-0033 Phone Jack Assy, C-Safe, NR-BK
13 715-3518 ASSY CABLE, POLAR RECEIVER,PRO
14 721-1065 Assy, Harness, Ground, EI6200
15 718-1116 Harness Assy, IR
16 020-6460 Window, Ir Reader

17 721-1067 Assy, Display Elec, EI6100



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Display Assy
6200 Elite - Serials Starting: 62x0000(XxXX

Fa .
Air Vent Assy( 2 (6 ) Display Housing, Front
KEYP&d@ / (_j Display Electronic

1
E}l Screw -
@/- Fan Assy,
/ Complate
~,

15 Upper
Eody
Data Cable '.l

‘/Q-D Heart Rate
EBoard

@ Display Assy \

Complete: 1 e
Includes o
this cam- p
plate page ‘

Cardio Theater
Cabla

Star Trac Logo @-
14) Ground Wire
W

; : .:'.:. 3
g = A3
, Display( 7 )
: S Hou singU\
. Rear
{13) Polar Receiver Ti—;
A,
(18] ,

6 | Window
IR Reader

9 | Display Housing
Lower

Product ID: 27 « Diagram ID: 125

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=125&Pr... 8/21/2007



Display Assy

6200 Elite

Callout Part Number: Description

1 718-1108 Disp Elec, PB6k

2 718-1107 Air Vent Louver Assy, w/Screws

3 050-1923 Keypad, Disp 6100/6200

4 050-1924 Keypad, UpperBody,6200

5 110-3252 Screw, M4x0O.7x1 Ol,pht,ph,cs,bo

6 020-6413 Disp Housing, Front, PB6k

7 020-6411 Disp Housing, Back, PB6k

8 050-1887 Label, Logo, ST, Pro Bike

9 020-6885 Disp Housing, Bottom, PB6k

10 720-5068 Assy, Fan W/bracket,pro Bike

1 718-1129 Pch, Hr Contact, Ub/rb Pro

12 721-0033 Phone Jack Assy, C-Safe, NR-BK

13 715-3518 ASSY CABLE, POLAR RECEIVER,PRO

14 721-1065 Assy, Harness, Ground, EI6200

15 718-1116 Harness Assy, IR

16 020-6460 Window, Ir Reader

17 721-0116 Assy, Display Elec, EI6200



Star Trac Support

Page 1 of 2

TAR TRAC

I::E-;l Battery Screws
2 l¢

Fa

4 |Battery

e

— fFLg-
'ME/' Communication Harness | “,.‘ I
oy _é"'« .f&
[ 7 ) Ext. Conn/Fitlinxx — "i\_;@f
~ ﬁﬁa .-"f//.l_?-;,. ECI'EW@
T
8 '-':-:F-'-

’IB';'I GeneratoriBrake Harmess

T —<5

CrossTrainer Series
6100 Pro | 6200 Elite

Electrical Assy
6100 Pro - Serials Starting: 671xx00xxXxx

@_j Battery Harness

(2) Generf!m Brake Assy
W\

)

R

Product ID: 27 « Diagram ID: 126

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=126&Pr...

8/21/2007



Callout

O©CoO~NO U~ WNE

Part Number:
721-1045
260-0937-KT
721-1069
580-0305
110-3026
721-0119
721-0123
721-1083
721-1046

Electrical Assy
6100 Pro

Description

LCB & Shield Kit, Pb6k/EL

*Alt* Use Part # 260-0939

Assy, ldler, EI6200

Battery, 6v, Ee/Nr/PB5k/6k
Screw, 10-24x3/4" Phtcs
Harness Assy, Comm, 6100/6200
Assy, Ext Connectivity, EI6200
Assy, Harness, Gen/brake, Ext
Assy, Harness, Battery, EI6200



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Electrical Assy
6200 Elite - Serials Starting: 62xx00xxxx

= ﬁ%ﬁ'

E  Communication Harness ¥ f‘; 1

(7) Ext. Conn/Fitlinxx — Y/

) .x onn/Fitlinxx ;Wscrew@
Ppe—= o 4 -

@J' GeneratoriBrake Harmess

T —<5

(3) idler Assy ‘*\x\~
O\

R

I::E-;l Battery Screws
2 l¢
Fa
4 |Battery
e

Product ID: 27 « Diagram ID: 127

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=127&Pr... 8/21/2007



Callout

PERoo~oubwNhek

Part Number:
721-1045
260-0937-KT
721-1069
580-0305
110-3026
721-0119
721-0123
721-1083
721-1046
721-1049
721-1044

Electrical Assy
6200 Elite

Description

LCB & Shield Kit, Pb6k/EL
*Alt* Use Part # 260-0939
Assy, ldler, EI6200

Battery, 6v, Ee/Nr/PB5k/6k
Screw, 10-24x3/4" Phtcs
Harness Assy, Comm, 6100/6200
Assy, Ext Connectivity, EI6200
Assy, Harness, Gen/brake, Ext
Assy, Harness, Battery, EI6200
Assy, Harness, Ub Interface
UB Electronic Assy



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Fan Assy
6100 Pro & 6200 Elite

E1-:! Fan Assy, Complete
'JEW' Air Funneal
.1
\ I{ /
Fa /
| 4\I Screw
\.._;x\\ [ II|

I'('E\ Mounting Brit

:\f_ﬁ_f. Fan

Product ID: 27 « Diagram ID: 144

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=144&Pr... 8/21/2007



Fan Assy

Callout  Part Number: Description
1 720-5068 Assy, Fan W/bracket,pro Bike
2 718-1122 Assy, Fan, PB6k
3 020-6415 Funnel, Air Guide
4 110-3168 Screw, M4x16 1s07045
5 110-3170 Screw, M4x35, Shc,he,is04762
6 020-6455 Brkt, Fan Support, PB6k



Star Trac Support

CrossTrainer Series
6100 Pro | 6200 Elite
Foot Pedal Assy
6100 Pro & 6200 Elite

Sef Screw liﬁjl ﬁﬂ Nut
ﬁ\\ 2

lf:_ijl Mounting Plate, Left
z:I:
'\f:j Mounting Plate, Right

(8 sticker, Logo (19EootPad Let  FOOt Pads are not
"j-u-i universal. Be sure
Lz_z:le Pad, Right  to specify left or
right when ordering.

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=128&Pr...

Product ID: 27 « Diagram ID: 128

Page 1 of 2

8/21/2007



Callout

O~NOAPRWN R

Part Number:

721-1096-01
721-1096-02
721-0114-01
721-0114-02
110-3315
120-0480
110-1871
050-1925

Foot Pedal Assy

Description

Assy, Pedal Top, Left,Ct

Assy, Pedal Top, Rt, Ct
Weldment, Pedal Base,If,el6200
Weldment, Pedal Base,rg,el6200
Screw, Set, Patch, 1/4-20x3/8
Washer, 5/16" Cut

Nut, 5/16-18

Logo, Pedal, Startrac, EI6200



Star Trac Support

CrossTrainer Series
6100 Pro | 6200 Elite
Frame Assy
6100 Pro - Serial Numbers Starting: B1xxxxxxx

* INeck (See Neck Assy)

Bolt(11),,

[t

Scmwﬁ-ﬂ

Shroud Bric, Sm

g
|?'|' |
Washa?@ %". I".I

[
E.c.ll@ \

A
2_!5 Bolt
/—’?}5:mw a

28 Foot Platform
4
= :
4
ﬂb - - —
L] D))+ R -ﬁffff‘i'ﬁa

n R -
7 )\Wheel 5, — ,:,_.,,-'-"’“";?
G Push Cap ester W
-,
) il :

(17)Shroud Brkt, Sm 5,

-7 . =
—{18)shroud Brkt Lg o, End CE'P':" " |
19 CrEW gp,

i

2
x?ﬁ'— - —@U-Nut#ﬁ - Adj Foot! 3 |,

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=129&Pr...

Product ID: 27 « Diagram ID: 129

Page 1 of 2

8/21/2007



Callout

Part Number:
140-3200
110-1823
140-3140
110-3344
130-1736
020-6815
110-3290
120-0480
110-3292
120-3278
110-1870
110-0490
120-0410
110-3301
020-6668
020-6669
110-3026
140-3323
721-1055
120-0463
120-0480
110-3343
120-0480
110-3298
020-6577
710-1044

Frame Assy
6100 Pro

Description

Adjustable Foot, 1/2-13x3.0"
Nut, 1/2-13x5/16" Jam

Endcap, 2x2"

Cap, Axle, =|= 5/8, Push On
Wheel, 4.0"od X 0.625" Bore Of
Spacer, Plastic, 1.0x1.25x.85
Screw, 5/16-18 X .50, Shcs
Washer, 5/16" Cut

Screw, 5/16-18x2.5,bhc,he,ss
Washer, 5/16x.50, Ss

Nut, 5/16-18

Bolt, 1/4-28x3/4,shc,he,cs,zi
Washer, 1/4" Flat

Nut, 1/4-28, Hex Serrated-flan
Bracket, Shroud Mount, EI6200
Bracket, Srhoud, Long, EI6200
Screw, 10-24x3/4" Phtcs
U-nut, #8, Panel .025-.125
Assy, Pivot Point, EI6100
Washer, 3/8x1.0" Flat

Washer, 5/16" Cut

Bolt, 5/16-18x4.5,hhc,cs,zp
Washer, 5/16" Cut
Screw,5/16-18x.75,bhc,he,ss
Foot Platform Base

Frame. Finished, Front, EI6100



Star Trac Support

CrossTrainer Series
6100 Pro | 6200 Elite
Frame Assy
6200 Elite - Serial Numbers Starting: 62x0xxxxx

':) Meck {See neck Assy)

e

T rf ’. mq"!l; @mee

-
Boli1
I\"/M\\ A JL“"'-
iy _
ji

Shroud Brid, Sm

126 |\Washer
27 \Screw &

f

28 |Foot Platform
i} f /_/

115 \wWasher 4,

)= ———@Shmud Brkt, Sm s ;
@Z_;E@shm Brkt, Lg End Cap( __—rm ] £2
@ T19)s =
9 Serew g, Nut'\:l)}, _ J:-:}
& - - .
i 20)U-Nut #8 6, Adi Faot(3 )5 =

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=130&Pr...

Product ID: 27 « Diagram ID: 130

Page 1 of 2

8/21/2007



Callout

Part Number:
140-3200
110-1823
140-3140
110-3344
130-1736
020-6815
110-3290
120-0480
110-3292
120-3278
110-1870
110-0490
120-0410
110-3301
020-6668
020-6669
110-3026
140-3323
110-3343
120-0480
110-3298
020-6577
710-1059

Frame Assy
6200 Elite

Description

Adjustable Foot, 1/2-13x3.0"
Nut, 1/2-13x5/16" Jam

Endcap, 2x2"

Cap, Axle, =|= 5/8, Push On
Wheel, 4.0"od X 0.625" Bore Of
Spacer, Plastic, 1.0x1.25x.85
Screw, 5/16-18 X .50, Shcs
Washer, 5/16" Cut

Screw, 5/16-18x2.5,bhc,he,ss
Washer, 5/16x.50, Ss

Nut, 5/16-18

Bolt, 1/4-28x3/4,shc,he,cs,zi
Washer, 1/4" Flat

Nut, 1/4-28, Hex Serrated-flan
Bracket, Shroud Mount, EI6200
Bracket, Srhoud, Long, EI6200
Screw, 10-24x3/4" Phtcs
U-nut, #8, Panel .025-.125
Bolt, 5/16-18x4.5,hhc,cs,zp
Washer, 5/16" Cut

Screw, 5/16-18x.75,bhc,he,ss
Foot Platform Base

Frame, Finished, Front, EI6200



Star Trac Support

Page 1 of 2

TAH TRAC")

/

]
1 f_’,'l.lr.l

T—— ——
% L T

| -
——
| TT—

Handlebar Plug, Lt

n dliebar Cap
2

™.

Handlebar Assy
6100 Pro & 6200 Elite

10
L

1A

Handlebar & Heart Rate Grip Kit

o
b f”z] Handlebar Assy

CrossTrainer Series
6100 Pro | 6200 Elite

(3))Handiebar Plug, Rt

(5 ) Window,
IR Reader

rFﬁﬂ“* Lonwar
Display
Housing

" This style
handlebar .
is no longer 4
available. o
Use kit
above.

Product ID: 27 « Diagram ID: 131

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=131&Pr...

8/21/2007



Callout

~NoO A WN R

Part Number:
721-1098-KT
721-1098
020-6870-01
020-6870-02
020-6460
020-6885
110-3165

Handlebar Assy

Description

Kit, Hr Bar & Grips, Field

Assy, Hr Bar & Grips, Retro,
Plug, Cap, L, Display, EI6200
Plug, Cap, R, Display, EI16200
Window, Ir Reader

Disp Housing, Bottom, PB6k
Screw, M4x0.7x201, pht,ph,cs,zi



Star Trac Support

Page 1 of 2

TAH TRAC")

@HR Grip Cable

CrossTrainer Series
6100 Pro | 6200 Elite

Heart Rate
6100 Pro & 6200 Elite

*This HR cable will
only work with the
newer style handle-
bars shown on this

page.

— ]

If you have the clder
style handlebars, see
the Handlebar Assy
page for the new part
number you will need.

'CE Contact HR Board

RIGHT

HR FLATE

PALM S0

ey

(1) HR Grip Kit

FINGER SDE
HR PLATE

PALM SIDE

HR PLATE

LEFT

“This is the
newer style
handlebars.
See the Han-
dlebar Assy
page for the
older style

Includes: 2 Plates, 2 grips, 2 Screws, 2 Nuls
The above shown parts available in kit only

referenced.

Product ID: 27 « Diagram ID: 132

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=132&Pr...

8/21/2007



Heart Rate

Callout Part Number: Description
1 800-3904 HR Grip Kit, one side
2 718-1129 Pcb, Hr Contact, Ub/rb Pro

3 721-0069 Cable, Grips-Hr Brd



Star Trac Support

Page 1 of 2

TAR TRAC CrossTrainer Series
6100 Pro | 6200 Elite
Leg Assy
6100 Pro & 6200 Elite
I@ /.' oy - .---""'_ T h"‘-u,__
T (20)Leg, Left -~ 13 Waﬁher .
@ug_ Right _5“*1 \‘n\
; = ™y @ 0 %
i I - 4
- f € -~ Y i
m i 4 Y /
m 1'|‘ f_j } 'f’l
f b
N (1)eciip Washer, Wave (19
. -~
f’# rﬁ \“n\
."}f —HE* il \I‘\
/ - 151Bushlng ‘]:I e 1\\ b
/ SN
! (16)Bearin 5 |
i - Ah‘h“g = ) T I'
i (- __.--"'_-F- | i
II".‘. — L‘_E__E_____---' ‘.rr
\ - V4
Lower Linkags S T -~
"J [universal a S H@T}Eeanng L
with baarings) . T - - _"_..-"""
o \
\
(1) Nut 71D
- E-Clip | YR i
(D \ a0 3 P ," f
h.h_ﬁﬁ'lﬁpacer Shoulder ¢ .":l /
. L ."I .l'l s 1
/ |fTJHeta|mng Ring - Bearing 8 ) / ,-’ (1)ECiip,,
.-':'?’ ’/ Retaining ngI\hK l};’ ..f’ rZ IPedal Pivel Shaft
o KB |Bearing § / [, 3 \IWasher Wiave
&
KAG'E_;'_“_ . ‘“‘{_@Lmr Linkage, NO Bearings

Product ID: 27 « Diagram ID: 133

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=133&Pr...

8/21/2007



Callout

CoO~NOORWNE

10

12
14
15
16
17
18
19
20
21

Part Number:
140-0940
020-6628
120-0505
020-6617
020-6635
140-3303
140-3304
130-1717
130-1718
721-0126
110-3295
110-3291
120-3293
130-1728
130-1722
130-0310
120-0411
120-0510
721-0128-01
721-0128-02

Leg Assy

Description

E-clip 3/4"

Shaft, Pedal Pivot, EI6200
Washer, 3/4"id

Cast, Lower Linkage, EI6200
Spacer, Shoulder, 20mm Od
Ring, Retainer, Int, 1.25x.05"
Ring, Retainr, Int, 1.87x.062"
Bearing, Ball, Self-alig, 2201
Bearing, Ball, Self-alig, 2204
Assy, Lower Linkage, EI16200
Nut, M12, 1s07040, Nylon
Screw, 1/2-13-1.5,bhc,he,ss
Washer,locking,nord-lock 1/2"
Bearing, .75 ldx1" Od 1.0 Bze
Bearing, 6304, 20x52x15
Bearing, 6205zz, abecl, 25x52x15
Washer, 1.0"

Washer, 1.0"

Assy, Leg, Left, EI6200
Assy, Leg, Right, EI6200



Star Trac Support

Page 1 of 2

TAR TRAC

Gfﬁ%sher. Hat
Bolt{ 3)

Linkage Assy - Lower
6100 Pro & 6200 Elite

Washer( 2

CrossTrainer Series
6100 Pro | 6200 Elite

\ﬁ\' Washer, Hat

WS

=
/- . -
.\_‘I_F)Bult wilLoctite

Product ID: 27 « Diagram ID: 134

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=134&Pr...

8/21/2007



Callout

OO wWNPE

Linkage Assy - Lower

Part Number: Description

110-3104 Bolt, 1/4-20x3/4" Shes

120-0410 Washer, 1/4" Flat

110-3313 Bolt, M/f Assy,24mm Span,7.9mm
020-6781 Washer, Hat, Ub Linkage
020-6867 Link, Pedal Arm, EI6200



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Linkage Assy - Upper Body
6100 Pro - Serials Starting: 61x00000Xxx

i:?::l:m:-t Arm Assy, Complete, Lefi @-Pium Arm Assy, Complete, Right
o’ - a T
oD 5 AR
e | i oy
/ SN \* -,
o Bushing| 6 |
(8 )Bushing
/‘\:}:ﬁ\' b‘*—:’
(3] \
Pivat Arm, Left 49
oy
Pivot &rm, Right
Bl

\E}Bearing ::.EJ Bearing

%,

Product ID: 27 « Diagram ID: 139

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=139&Pr... 8/21/2007



Callout

OO WNE

Part Number:

721-1053-01
721-1053-02
721-1054-01
721-1054-02
130-1729
130-1728

Linkage - Upper Body
6100 Pro

Description

Assy, Pivot, Arm, Left

Assy, Pivot, Arm, Right
Weldment. Hub, Arm, Left
Weldment, Hub, Arm, Right
Bearing, 2200, 30x10x14, Sif A
Bearing, .75 ldx1" Od 1.0 Bze



Star Trac Support

Page 1 of 2

TAR TRAC

CrossTrainer Series

6100 Pro | 6200 Elite

Linkage Assy - Upper Body
6200 Elite - Serials Starting: 62:x00xxxXxX

i1 1Pivet Arm Assy, Complete, Left

I.,, ENfIF‘i'..'DI Hub
L

@}Pwm Arm, Left

iz | Pivat Arm Assy, Complete, Right

EE;‘-Bearing

off
R
p
1
/ .

4 )Pivot Arm, Right

{6 )Link Bar

Product ID: 27 « Diagram ID: 140

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=140&Pr...

8/21/2007



Callout

PEBoo~oubwNnrk

Part Number:

721-1061-01
721-1061-02
721-1036-01
721-1036-02
721-1038
721-1733
130-1729
120-3297
140-3316
110-3302
110-1810

Linkage - Upper Body

6200 Elite

Description

Assy, Ub Linkage, Left

Assy, Ub Linkage, Right

Assy, Arm, Lower, Left

Assy, Arm, Lower, Right

Assy, Pivot, Arm, EI6200

Link, .50" Id Bearing X 4.0"cc
Bearing, 2200, 30x10x14, Sif A
Shim, 1/2id X 3/4 Od X .015 Th
E-ring, .500

Screw, Set, Socket, Ss, 1/4-20
Nut, 1/4-20 Kep



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite

Motor Assy - Upper Body
6200 Elite - Serials Starting: 62:X00¢xXxxX

Bearing
2 (Pillow Black Assy)

e
AT @jpimmssr
%‘%'F'ivnt Shaft @IBDH

] e

;téi:- (?;Zﬁpac&r
_T;j_' rl_—@ Mut -ul-;‘" A<'|IIII \‘
2x _____:&I
— Lo
i VAT
[ q_—_{}
—0{C—p ‘

&=
. U N
I i . : @ I} |I
. d ! f /
I'gl Ty I||' IIJI ||I IIII
\Nut(13) S / 2 n
M o,/ \11)Balt Ve 7)Nut  Spacer ol

. (12Washer - @Bun

- -_._r"

Product ID: 27 « Diagram ID: 141

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=141&Pr... 8/21/2007



Callout

©CONOURWN R

10

12
13

Motor Assy - Upper Body

6200 Elite
Part Number: Description
260-0936 Actuator, Screw, EI6200
721-1039 Assy, Pivot, Upper, EI6200
020-6642 Shaft, Axle, Pivot, Arm
721-1062 Assy, Pillowblock,
110-0575 Screw, 1/4-20x1 .25,hhc,he,cs,z
020-6634 Base, Pedal Side Logo, EI6200
110-1810 Nut, 1/4-20 Kep
110-3113 Bolt, 3/8-16x3.25" Hhcs
120-0463 Washer, 3/8x1.0" Flat
110-1830 Nut, 3/8-16 Hex, nyloc
110-3311 Screw, 10-32x1.75,shc,he,cs,bo
120-0341 Washer, #10 Flat Sae

110-3314 Nut, 10-32, Nyloc



Star Trac Support

Page 1 of 2

TAR TRAC

Neck Assy
6100 Pro & 6200 Elite

"'Iiilexpa nding Wedge

.2 /Neck, Upper

j __""'{-J'j-:: Washer
-~ 2

— '\I
- 4 |Screw
R

P
'\1 _JNBCK. Lower

CrossTrainer Series

6100 Pro | 6200 Elite

Product ID: 27 « Diagram ID: 230

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=230&Pr...

8/21/2007



Callout

O wWN R

Part Number:
020-6909
020-6910
020-6911
110-3376
120-0463

Neck Assy

Description

Neck, Split Lower Ct, Steel
Neck, Split Upper Ct, Steel
Neck, Split Ct, Expanding Wedg
Screw, 3/8-16x2 Shes, Full-thd
Washer, 3/8x1.0" Flat



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite

Pivot Assy - Upper Body
6100 Pro - Serials Starting: 610000000

E-Clip () 6

Upper Arm, LI f?‘,

Upper Arm, Rt (:‘!\

E \
Lﬂ Screw N
o Washer, 'u"'.@veli 8 :I
-.d /I Washer —

{g;lacrm-.- & Washer Kit:
= Includes: 10 Screws
and 10 Washers
Screw Tension:
200 inch Ibs or
16 ft Ibs

Product ID: 27 « Diagram ID: 142

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=142&Pr... 8/21/2007



Callout

O~NO TP WNEF-

Pivot Assy - Upper Body

Part Number:
721-0135-01
721-0135-02
110-3346
120-3257
110-3346-KT
140-0940
120-3015
120-0505

6100 Pro

Description

Weldment, Arm. Left, Ub
Weldment, Arm, Right, Ub
*Alt* Use Part# 110-2150
Washer, M6 Teeth

*Alt* See Special Notes
E-clip 3/4"

Washer, 3/4x .032" Flat
Washer, 3/4"id



Star Trac Support

Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite

TAR TRAC

G}Upper Arm, Lt \Kﬂ

IfZ?IUpper Arm, Rt

R

(B }Screw & Washe

—* Includes: 10 Screws

and 10 Washers
Screw Tension:
200 inch lbs or

Pivot Assy - Upper Body
6200 Elite - Serials Starting: 62:300¢xXxX

‘4?

r Kit:

16 ft Ibs

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=143&Pr...

Product ID: 27 « Diagram ID: 143

8/21/2007



Pivot Assy - Upper Body

6200 Elite

Callout  Part Number: Description

1 721-0135-01 Weldment, Arm. Left, Ub

2 721-0135-02 Weldment, Arm, Right, Ub

3 110-3346 *Alt* Use Part# 110-2150

4 120-3257 Washer, M6 Teeth

5 110-3346-KT *Alt* See Special Notes

6 140-0940 E-clip 3/4"

7 120-3015 Washer, 3/4x .032" Flat

8 120-0505 Washer, 3/4"id

9 140-3313 E-clip, 5/8"

10 120-3284 Washer, 11/16 Wave 302 Ss/pin



Star Trac Support Page 1 of 2

CrossTrainer Series
6100 Pro | 6200 Elite
Shroud Assy

6100 Pro - Serials Starting: 6100000XXX

Cap, Upper Cranitc 16
$ 4

\

i1 )8hroud, Side Panel, Lt

-,

[ 2 |Shroud, Side Panel, Rt

.|'-"
\
Y
'
Y

L

Shroud, Upper, Lt

3
& |Shroud, Upper, Rt

X @j Labeel, Lt

/ @Iz?iSk Cap %Flnger Guard, Lt ‘ :-'::fj
5 B Finger Guard, Rt
@E);ahel, Logo QJ'SI'nrnud. Lower Lt = \
@'Sl'lmud. Lower R Gglspine Cover

Product ID: 27 « Diagram ID: 135

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=135&Pr... 8/21/2007



Callout

Part Number:
721-1074-01
721-1074-02
721-1075-01
721-1075-02
050-1935-01
050-1935-02
020-6784-01
020-6784-02
721-1072-01
721-1072-02
721-1081
050-1887
020-6623
020-6633
020-6800
140-3300
140-3301
110-3298

Shroud Assy
6100 Pro

Description

Assy, Shoud Panel, Lf, EI6100
Assy, Shoud Panel, Rg, EI6100
Assy, Shroud Top, Lf, EI6100
Assy, Shroud Top, Rg, EI6100
Label, Muscle Pas 1, EI6200
Label, Muscle Pas 2, EI6200
Cover, Finger Guard, Lf, EI610
Cover, Finger Guard, Right, El
Assy, Shroud Lower, Lf, EI6200
Assy, Shroud Lower, Rg, EI6200
Assy, Disc Cap, EI6200

Label, Logo, ST, Pro Bike
Guard, Disk Plate, EI16200
Shroud, Center Cover, EI6200
Cover, Center Tube, Ct6200
Cap, Upper Crank, EI6200
Cap, Leg Axle Housing, EI6200
Screw,5/16-18x.75,bhc,he,ss



Star Trac Support

Cap, Upper Dranzh @

©

@Shmud. Side Panel, Lt

Py
.\hiq/Shroud. Side Panel, Rt

\.\ 3 )shroud, Upper, Lt
!

L
\ 4 |Shroud, Upper, Rt
II'\. @L.abel. Lt
"\ (6 ILabel, Rt

.
\ &
£

\ b
Y

qu,'Finger Guard, Lt
.-"2!
49
.\:'I_Z_).zllabel. Logo

E-\"Finger Guard, Rt
ki{,ﬁhrnud, Lower Lt

@?}Ehraud, Lower Rt

Product ID: 27 « Diagram ID: 136

l\hr;l:ap. Leg Axle
pa
-

) ! ‘/(El,\ishmu'j Brkt
| 1

P
19)UB Guard, Lt

=
20)UB Guard, Rt

-

I.II I'lll ‘E/E]Iscrew1m

_.{:l-4j Shroud, Center

%‘_I@ Spine Cover

Page 1 of 2
CrossTrainer Series
6100 Pro | 6200 Elite
Shroud Assy
6200 Elite - Serials Starting: 62x000xxxx
(17

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=136&Pr...

8/21/2007



Callout

Part Number:
721-1073-01
721-1073-02
721-1071-01
721-1071-02
050-1935-01
050-1935-02
020-6784-01
020-6784-02
721-1072-01
721-1072-02
721-1081
050-1887
020-6623
020-6633
020-6800
140-3300
140-3301
110-3298
020-6678-01
020-6678-02
020-6819
110-3026

Shroud Assy
6200 Elite

Description

Assy, Shroud Panel, Lf, EI600
Assy, Shroud Panel, Rg, EI6200
Assy, Shroud Top, Lf, EI6200
Assy, Shroud Top, Rg, EI6200
Label, Muscle Pas 1, EI6200
Label, Muscle Pas 2, EI6200
Cover, Finger Guard, Lf, EI610
Cover, Finger Guard, Right, El
Assy, Shroud Lower, Lf, EI6200
Assy, Shroud Lower, Rg, EI6200
Assy, Disc Cap, EI6200

Label, Logo, ST, Pro Bike
Guard, Disk Plate, EI16200
Shroud, Center Cover, EI6200
Cover, Center Tube, Ct6200
Cap, Upper Crank, EI6200
Cap, Leg Axle Housing, EI6200
Screw,5/16-18x.75,bhc,he,ss
Bracket, Guard, Ub, Lf, EI6200
Bracket, Guard, Ub, Rg, EI6200
Bracket, Shroud-2, EI16200
Screw, 10-24x3/4" Phtcs



Star Trac Support

Page 1 of 2

TAR TRAC

- 50
)@
Screwy, #3-18x1-1/2, pht-ab ph,.cs
s
2 @FE—>
Screw, #1-12258, bhec he ss

—-

r‘:]i'ﬁ

® e

v
[P
k“‘“'*iff’r"
(1) /
'/3-.\" g
W
,1q
@)
=
|\1 -JI
7
'\1/'

Strew #E-32¢508, bhohess )

CrossTrainer Series
6100 Pro | 6200 Elite

Shroud Screws
6100 Pro - Serials Starting: 61x00xxx

— (1T
fary
® )Y
r oy
A —
U'.‘_\_ N B B
) "Irr \I
W2
JH?Q\\‘
I/'_"{I ::\41--@]5'
s \\
ey
\8)
T,
# ':-:= L g E‘] \
(1) A | -
e p S .}"?'\.
P 4 N
e a8
& 2

Product ID: 27 « Diagram ID: 137

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=137&Pr...

8/21/2007



Callout

SBoo~NounA~wWNR

Part Number:
110-0286
110-3342
110-3341
110-3290
120-0495
110-3026
120-0220
110-0380
020-6820
020-6818

Shroud Screws
6100 Pro

Description

Screw, #8-18x1-1/2,pht-ab,ph
Bolt, 5/16-18x4-1/2 Hhc, Cs, Z
Bolt, 8-32x3/8, Bhc,he,ss
Screw, 5/16-18 X .50, Shcs
Washer, 5/16" Cut

Screw, 10-24x3/4" Phtcs
Washer, #10 Ext Tooth
Screw, 10-32x3/8"

Bracket, Shroud-3, E16200
Bracket, Shroud-1, EI16200



Star Trac Support

Page 1 of 2

TAR THAC CrossTrainer Series
Shroud Screws
6200 Elite - Serials Starting: 62:X0xxXxxX
——
oy ] 150"
N~ Screw, #8-18¢1-1/2, pht-ab ph.cs
s
— [ies]
Fa
(2)@—
T Borew, #8-3245/8, bho,hess
. Mg | o\
P
OI0) (== 2
Forew, #8-320308, bho hess ..f'.';\:_
2 w.‘;'_" P I';_
N6
_J_ p i‘ IIII:
LY
O,
o= 4
S -
= @
. =
1 i o
@
'-‘__L,-' .\_1_{.
Py
1)
-
‘-.___J'I
o
i1
o

6100 Pro | 6200 Elite

Product ID: 27 « Diagram ID: 138

http://support.startrac.com/index.cfm?fuseaction=cart.PrintDiagram&DiagramID=138&Pr...

8/21/2007



Callout

O©CO~NOUPWNER

10

12
13
14

Part Number:
110-0286
110-3342
110-3341
110-3290
120-0495
110-3026
120-0220
110-0380
020-6820
020-6818
020-6821
020-6819
020-6678-01
020-6678-02

Shroud Screws
6200 Elite

Description

Screw, #8-18x1-1/2,pht-ab,ph
Bolt, 5/16-18x4-1/2 Hhc, Cs, Z
Bolt, 8-32x3/8, Bhc,he,ss
Screw, 5/16-18 X .50, Shcs
Washer, 5/16" Cut

Screw, 10-24x3/4" Phtcs
Washer, #10 Ext Tooth

Screw, 10-32x3/8"

Bracket, Shroud-3, E16200
Bracket, Shroud-1, EI16200
Bracket, Shroud-4, E16200
Bracket, Shroud-2, EI16200
Bracket, Guard, Ub, Lf, EI6200
Bracket, Guard, Ub, Rg, EI6200



	6100_6200 Pro_Elite Crosstrainer 1
	6100_6200 Pro_Elite Crosstrainer 2
	6100_6200 Pro_Elite Crosstrainer 3
	6100_6200 Pro_Elite Crosstrainer 4
	6100_6200 Pro_Elite Crosstrainer 5
	6100_6200 Pro_Elite Crosstrainer 6
	6100_6200 Pro_Elite Crosstrainer 7
	6100_6200 Pro_Elite Crosstrainer 8
	6100_6200 Pro_Elite Crosstrainer 9
	6100_6200 Pro_Elite Crosstrainer 10
	6100_6200 Pro_Elite Crosstrainer 11
	6100_6200 Pro_Elite Crosstrainer 12
	6100_6200 Pro_Elite Crosstrainer 13
	6100_6200 Pro_Elite Crosstrainer 14
	6100_6200 Pro_Elite Crosstrainer 15
	6100_6200 Pro_Elite Crosstrainer 16
	6100_6200 Pro_Elite Crosstrainer 17
	6100_6200 Pro_Elite Crosstrainer 18
	6100_6200 Pro_Elite Crosstrainer 19
	6100_6200 Pro_Elite Crosstrainer 20
	6100_6200 Pro_Elite Crosstrainer 21
	6100_6200 Pro_Elite Crosstrainer 22
	6100_6200 Pro_Elite Crosstrainer 23
	6100_6200 Pro_Elite Crosstrainer 24
	6100_6200 Pro_Elite Crosstrainer 25
	6100_6200 Pro_Elite Crosstrainer 26
	6100_6200 Pro_Elite Crosstrainer 27
	6100_6200 Pro_Elite Crosstrainer 28
	6100_6200 Pro_Elite Crosstrainer 29
	6100_6200 Pro_Elite Crosstrainer 30
	6100_6200 Pro_Elite Crosstrainer 31
	6100_6200 Pro_Elite Crosstrainer 32
	6100_6200 Pro_Elite Crosstrainer 33
	6100_6200 Pro_Elite Crosstrainer 34
	6100_6200 Pro_Elite Crosstrainer 35
	6100_6200 Pro_Elite Crosstrainer 36
	6100_6200 Pro_Elite Crosstrainer 37
	6100_6200 Pro_Elite Crosstrainer 38
	6100_6200 Pro_Elite Crosstrainer 39
	6100_6200 Pro_Elite Crosstrainer 40
	6100_6200 Pro_Elite Crosstrainer 41
	6100_6200 Pro_Elite Crosstrainer 42
	6100_6200 Pro_Elite Crosstrainer 43
	6100_6200 Pro_Elite Crosstrainer 44
	6100_6200 Pro_Elite Crosstrainer 45
	6100_6200 Pro_Elite Crosstrainer 46
	6100_6200 Pro_Elite Crosstrainer 47
	6100_6200 Pro_Elite Crosstrainer 48
	6100_6200 Pro_Elite Crosstrainer 49
	6100_6200 Pro_Elite Crosstrainer 50

